
 
 

26 Corte Madera Avenue – Mill Valley, CA 94941   Tel: 415-388-2402   Fax: 415-381-8128 

      

Agenda 
Thursday, December 16, 2021 

Board of Commissioners Meeting 
TELECONFERENCE 

5:00 pm 

 

NOTE: Consistent with the Governor’s Executive Order N-25-20 on the Brown Act and the Bagley 

Keene Act, this Board meeting will be held via Zoom® conferencing. There will be no physical 

location of the meeting. The Agenda packet is available for review and download on the Agency 

website the Monday before the meeting: www.sasmwwtp.org. 

HOW TO PARTICIPATE REMOTELY

Click or enter the following website address: 
https://us02web.zoom.us/j/85211097430?pwd=dytEVjNEc3o3VHV3eDNPTUlxNlRoZz09 

[...]
attend, participate, and watch the SASM  legislative body conduct their business; and 
 
WHEREAS, the Brown Act, Government Code section 54953(e), makes provisions for remote 
teleconferencing participation in meetings by members of a legislative body, without compliance 
with the requirements of Government Code section 54953(b)(3), subject to the existence of 
certain conditions; and 
 
WHEREAS, on March 4, 2020, Governor Newsom declared a State of Emergency to make 
additional resources available, formalize emergency actions already underway across multiple 
state agencies and departments, and help the State prepare for a broader spread of COVID-19; 
and 
 
WHEREAS, on March 17, 2020, in response to the COVID-19 pandemic, Governor Newsom 
issued Executive Order N-29-20, which suspended certain provisions of the Ralph M. Brown Act 
to allow local legislative bodies to conduct meetings electronically without a physical meeting 
place; and 
 
WHEREAS, because of Executive Order N-29-20, staff set up Zoom teleconference meetings 
for all SASM Board of Commissioners meetings; and 
 
WHEREAS, on June 11, 2021, Governor Newsom issued Executive Order N-08-21, which 
specified that Executive Order N-29-20 would remain in effect through September 30, 2021, at 
which point it would expire; and 
 
WHEREAS, since the issuance of Executive Order N-08-21, the Delta variant has emerged, 
causing a spike in COVID-19 cases throughout the state; and 
 
WHEREAS, the Governor's proclaimed State of Emergency remains in effect, and State and 
local officials, including the Marin County Director of Health and Human Services, the 



 

         ITEM 1 ATTACHMENT 1 

California Department of Public Health, and the Department of Industrial Relations, have 
imposed or recommended measures to promote social distancing; and 
 
WHEREAS, on September 16, 2021, the Governor signed Assembly Bill 361 into law, as 
urgency legislation that goes into effect on October 1, 2021, amending Government Code 
Section 54953 of the Brown Act to allow legislative bodies to continue to meet remotely during a 
proclaimed state of emergency, provided certain conditions are met and certain findings are 
made; and 
 
WHEREAS, the continued local rates of transmission of the virus and variants causing COVID-
19 are such that the Director of Health & Human Services has recommended that the County 
continue to emphasize social distancing to minimize the potential spread of COVID-19 during 
indoor, public meetings. 

 
WHEREAS, SASM cannot maintain adequate safe social distance between members of the 
public, Board members and staff in their respective meeting locations; and 
 
WHEREAS, because of the rise in cases due to the Delta variant, SASM is concerned about the 
health and safety of attendees, the SASM Commissioners desires to take the actions 
necessary to comply with AB 361 and to continue to hold its Board and committee meetings 
remotely. 
 
NOW, THEREFORE, THE SASM BOARD OF COMMISSIONERS RESOLVES AS 
FOLLOWS: 
 
1. The Board has reconsidered the circumstances of the State of Emergency, and finds 
that: 

a. The factors triggering the State of Emergency continue to directly impact the ability 
of the members of the Board of Commissioners and SASM staff, and members of the 
public to meet safely in person; and 

b. State and local officials continue to recommend measures to promote social 
distancing. 

2. The Board of Commissioners meetings will continue to be conducted remotely for the next 30 
days in compliance with AB 361 and Government Code Section 54953(e)(2), to ensure the 
health and safety of the public while providing access to public meetings. 

 
3. The Board of Commissioners will reconsider the circumstances of the State of Emergency and 
revisit the need to conduct meetings remotely within 30 days of the adoption of this Resolution. 
 
REGULARLY PASSED AND ADOPTED this ___ day of December 2021. 
 
[signature] 



 
 

SEWERAGE AGENCY OF SOUTHERN MARIN

Minutes 
BOARD OF COMMISSIONERS 

November 18, 2021 
Teleconference 

 
 
Call to order and roll call 

President Lew Kious called the meeting to order at 5:03 pm. 
Commissioners present: Al Leibof, Jeff Slavitz, Jim Jacobs, John McCauley, and Todd Gates 
Staff present: WWTP Director Mark Grushayev, Public Works Director Andrew Poster, WWTP 
Administrative Aide V. Tyler 
Members of the Public: Bill Hansel 
           
Approval of Agenda 
Action: M/S Jacobs/McCauley and carried on a vote of 6 to 0 to approve the Agenda. 
 
Public Open Time 
There were no comments from the public. 

 
Consent Calendar 

1. Teleconferencing Meeting Resolution to comply with Assembly Bill 361 
Recommended Action:  Adopt Resolution NO. 2021-2 
 

2. Consideration of the Minutes of the October 21, 2021, meeting. 
Recommended Action:  Approve the minutes. 
 

3. Monthly Report. 
Recommended Action:  Receive report. 
 

4. FY 2019/2020 Annual Basic Financial Statements 
Recommended Action:  The presentation is for information purposes only; no action is required. 

 
 

Action:  M/S McCauley/Slavitz and carried on a vote of 6 to 0 to adopt Resolution 20201-2, approve the 
minutes of the October 21, 2021, meeting, and receive the Monthly Report. Commissioner McCauley 
pulled Item 4, FY 2019/2020 Annual Basic Financial Statements, from the consent calendar to be 
discussed at a future date. President Kious added that item 4 would be discussed during the next 
meeting. 
 
Public Comments 

There were no comments from the public. 

 



Sewerage Agency of Southern Marin  
Minutes of the SASM Board Meeting 
November 18, 2021 
 

2 

Future Agenda Items 

There were no future agenda items. 

 
Commissioners Open Time 
Commissioner Jacobs thanked Mr. Grushayev and SASM staff for the great job done during the October 24 
rainstorm, when 34 million gallons of water came into the plant. Mr. Grushayev said that SASM had not 
experienced a storm event of this magnitude in the past and that joint efforts of all the member agencies 
over the last several years to combat the I/I and investing in the sewer pipes replacement and rehabilitation 
seem to be working well. 
 
Adjourn 
Action:  M/S Slavitz/Gates  and carried on a vote of 6 to 0 that the meeting be adjourned at 5:07 pm. 
 
 
The next scheduled meeting of the SASM Board is December 16, 2021, at 5:00 pm (to be confirmed). 



 
1 

 ITEM 3 

S A S M 
SEWERAGE AGENCY OF 
SOUTHERN MARIN 

A Joint Powers Agency 
- Almonte S.D. - Homestead Valley S.D. 
- Alto S.D. - Richardson Bay S.D. 
- City of Mill Valley - Tamalpais C.S.D. 
 

 
STAFF REPORT 

 
TO:  Sewerage Agency of Southern Marin Board Commissioners 
       
FROM: Mark Grushayev, Wastewater Treatment Plant Director 
 
SUBJECT: Monthly Report 
 
DATE:  December 16, 2021 
 
ISSUE:   Summary of operation and maintenance activities for November 2021. 1 
 2 
RECOMMENDATION: Receive report. 3 
 4 
Compliance 5 

 There were no exceedances of the effluent limitations during this monitoring period. 6 
 In accordance with the reporting requirements stipulated in the NPDES permit, staff 7 
reviewed, certified, and submitted the reports to the State Water Board through California 8 
Integrated Water Quality System (CIWQS) on November 23. 9 

 Due to the exceedance of the monthly geometric mean for enterococcus in October 2021, a 10 
24-hour notification about the exceedance was submitted to William Burrell of the RWQCB 11 
on November 1. This item fulfills a reporting requirement. Additionally, the five-day report 12 
about the exceedance of the monthly geometric mean for enterococcus was submitted to the 13 
RWQCB on November 2. The Agency continued accelerated monitoring into November. The 14 
first effluent sample collected for enterococcus analysis during the month on November 1 15 
demonstrated compliance; therefore, accelerated monitoring was halted on November 2. 16 

 As part of the Storm Water Pollution Prevention Plan (SWPPP), a monthly wet weather 17 
inspection and storm water sampling was completed by the laboratory and operations staff on 18 
November 1. This sampling event represents the second qualifying storm event for 2021-2022 19 
reporting period. During testing of the storm water samples, the calculated annual average 20 
TSS value was 24 mg/L. Thus, the calculated average for TSS demonstrated compliance with 21 
the annual average TSS limit of 100 mg/L. An Ad Hoc report for this storm water event and 22 
the first qualifying storm event in October was submitted to the RWQCB through SMARTS 23 
(Stormwater Multiple Application and Report Tracking System) on November 23. 24 
 25 

To view the Monthly and Annual Self-Monitoring Reports online, go to:  26 
http://ciwqs.waterboards.ca.gov/ciwqs/readOnly/PublicReportEsmrAtGlanceServlet?inComm27 
and=reset 28 

o Enter an Agency Name:  Sewerage Agency of Southern Marin 29 
o Select a reporting year:  2021 30 



Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
December 16, 2021  
  

  
                                                                           ITEM 3 

2 

o Select Run Report 31 
 32 

Laboratory 33 
 As a service for the City of Mill Valley Recreation Department, SASM laboratory analyzed 34 
the water quality of the monthly pool & spa samples collected on November 9. Samples were 35 
analyzed for total coliforms, P. aeruginosa, and heterotrophic bacteria. The analytical report 36 
was provided to the City on November 16. 37 

 During this reporting period the SASM laboratory performed acute toxicity tests for two local 38 
agencies, Sausalito-Marin City Sanitary District (SMCSD) and Sanitary District No. 5 of 39 
Marin County (SD#5), between November 1-5 and submitted to the respective districts on 40 
November 23.  41 

 As a monthly plant process check, sludge profile samples were collected on November 15. 42 
The samples included digester #2, gravity thickener, filtrate, and cake. All samples were 43 
analyzed for total solids and volatile solids, while the digester samples were further analyzed 44 
for pH, alkalinity, volatile acids, and percent of carbon dioxide gas (at the digester gas 45 
discharge locations). The results were shared with the operations department on November 46 
17 to evaluate the digester performance in the production of Class B biosolids. 47 

 As an Environmental Laboratory Accreditation Program (ELAP) requirement, laboratory 48 
staff continues to manage the certificate of analysis (CofA) documents. This document 49 
confirms that a regulated product meets its product specifications. The Laboratory Analyst 50 
updated 5 CofAs during the month. 51 

 Due to the unreliable performance of the trickling filters media, lab staff continued to internally 52 
monitor ammonia in the effluent samples. During the month, nine effluent samples were 53 
analyzed for ammonia and immediately reported to the operations staff.  54 
 55 

Operation and Maintenance  56 
In November 2021, operations and maintenance personnel completed 156 preventive and 39 57 
corrective work orders. Below is a summary of activities during the reporting period: 58 
Odor Control  The Headworks bio-scrubber continues to work well resulting in 0.00 ppm of 59 
H2S released to the atmosphere.  60 
Headworks  Flows into the plant continue to be low for this time of year since high flows 61 
subsided following rain early in the month. Average flows were 2.72 MGD and totaling 81.7 62 
million gallons.  63 
Primary Treatment  All four primary clarifiers remain on line for winter. 64 
Secondary Treatment - Weekly flushing of both towers and running extra recirculation pumps 65 
during sludge dewatering continued in November. The Ammonia, BOD and suspended solids 66 
removals were within limits. Ammonia levels were below 6 mg/L at the beginning of the month 67 
but began to rise mid-month as the weather warmed and the rains stopped. 68 
 69 
Secondary Clarification  Both clarifiers are online and will remain so through the winter. 70 
Effluent Pumping  An average of 108 gallons of sodium hypochlorite was used per day for 71 
disinfection of our effluent that is pumped to Raccoon Strait. 72 



Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
December 16, 2021  
  

  
                                                                           ITEM 3 

3 

Reclaimed Water  The reclaimed water system remained out of service most of November but 73 
on November 22 the parks department needed to run their irrigation on a limited bases, so the 74 
holding tank was filled with potable water for this purpose. We distributed 25,500 gallons to the 75 
park in November, all of which was from MMWD. 76 
Sludge Digestion  Digester #2 remains online as the rehabilitation of digester #1 continues. 77 
Sludge digestion was stable most of the month though we did have to fight foaming. We are 78 
looking forward to putting digester #1 back online mid-December. 79 
Call-outs none.  80 
Sludge  17 bins of sludge hauled. 81 
Grit  1 bin of grit hauled. 82 
USA mark-outs: 39 were processed, 17 were marked. 83 
 84 
Training/Safety 85 
Our Emergency Action Plan was reviewed. 86 
Safety Committee Meeting was conducted on November 23. 87 
 88 
Storm Water 89 

 In accordance with the monitoring requirements under the Storm Water Pollution Prevention 90 
Plan (SWPPP), the monthly dry weather storm water inspection, including the four spill kits, 91 
was performed on November 22. Based on the review of the inspection forms by the 92 
Laboratory Director, three work orders were created on November 23. 93 

 Operations staff collected storm water samples from the second qualifying storm event on 94 
November 1. Laboratory staff analyzed the sample for conductivity, pH, and total suspended 95 
solids, and documented their visual observations on a form. The other sample will be analyzed 96 
for oil & grease by a contract laboratory. 97 

 Due to the exceedance of the NAL for total suspended solids in the last reporting period, 98 
Laboratory Director reviewed the revised SASM Level 2 ERA Action Plan on November 23. 99 
She notified Wendy of Yorke Engineering to proceed forward with the next steps for the plan 100 
since the plan seemed to be complete based on the CTPO and her on November 23. 101 
 102 

Staffing Challenges 103 
The position of maintenance mechanic has been filled. The candidate has accepted an offer and 104 
started on October 4. have not 105 
resulted in any offers due to lack of viable candidates. human resources staff has finalized 106 
updates to the job descriptions for operators positions and is coordinating with the AFSCME local 107 
union for final approval. Another round of recruitment is in progress. Unfortunately, there is low 108 
interest generated at this time, due to the winter holiday season. The filing deadline has been 109 
extended to January 9, 2022. In addition, City conducted evaluation of the compensation for the 110 
exempt (non-union) positions to stay competitive in the current job market. A proposed change to 111 
the compensation for the exempt positions was presented to the City Council on December 6, 2021. 112 
A separate staff report is included with this with this agenda packet.  113 
 114 



Sewerage Agency of Southern Marin  
Board of Commissioners   
Monthly Report 
December 16, 2021  
  

  
                                                                           ITEM 3 

4 

CAPITAL IMPROVEMENT PROGRAM FY 2020-2021-2022 115 
 116 
WWTP Main Switchgear Replacement                          (Delivery Delayed until Spring 2022) 117 
The design and specifications to replace the 38-yr old 2,000-amp electrical main switchgear low 118 
bid of $1,874,091.00 was awarded to DW Nicholson on 12/29/2020. NTP was issued on 119 
1/22/2021. The switchgear cabinet fabrication, circuit breakers, and electrical components all have 120 
7+ month fabrication and build-out process. The electrical industry is experiencing material 121 
shortages, increased supply demands, plus oversees transportation and logistics issues and this 122 